



## LABORATORY TEST REPORT

COMPOUND: Sevrene® 4000-80A  
COLOR: N/A  
SPECIFICATION: GENERAL

Page 1 of 1

DATA REPRESENTS ACTUAL LABORATORY TESTS

Test Method	Results
1. Specific Gravity, ISO-1183	1.19
2. Durometer Hardness, Shore A, 5 s delay ISO-868	84
3. Tensile Strength, MPa, ISO-37	9.8
4. Tensile Modulus, 100%, MPa, ISO-37	3.7
5. % Elongation at break, ISO-37	526
6. Tear Strength, kN/m , ISO-34-1	47

Approved by: \_\_\_\_\_

\* Test is outside our scope of accreditation.

\*\* This test was performed by a subcontracted accredited testing laboratory.

\*\*\* This test was performed at supplier's biological laboratory.

\\Vcfp1\data\SHARED\LabData\2009\409\_Sevrene4000-80A General.doc

All tests are performed once.

This report is not to be reproduced except in full.

**Additional information about testing may be found in the accreditation section on our website at [www.vichem.com](http://www.vichem.com)**

**VI-Chem Corporation, 55 Cottage Grove, SW, Grand Rapids, MI 49507 Office (616) 247-8501 or (800) 477-8501, Fax (616) 247-8703**